the wuy to trust /

6426-9924-8223-9177

\‘\t‘\"|"l'7,' FORY ACCREDT,
ANESLA = =
| e ] . kl B e
1.4 = M B2 o CTEe-112442%
2,2 =2 N
e < MNYWO|AHID2I0HZ)
== s SAHS SEA s2tg 222012 70

8. AMEaige ¢ 20228 118 2320 ~ 20234 2@ 15
4. NBdFEAH 8 @ SZae
G, ALE 8 DRt s BeE (250A 757)
6. AlEZY
(1) KS L 9102:2014

e

HH

HID ;1. 0l AAAME KS Q [SO/IEC 17025 & KOLAS Q& D 0] AS0i, SI2AXIL HAIS A2 Y AIBZOl 8tEE ZDEA
Z HHHMEBN et 228 236X WSLICH

08 >

2.0l 4B ME 28, ME, BD Q AZBO02 ARE 4 SOMH, BS 0122 MRS 28HLICH
3. 0 HEKME %‘1%‘.’_*-% SHAISIH AIEE 20 25% 5 USLICH
_ 4. 0l 483 A2 AT E EH O0IA (www.kel.re.kr)OilA 01 Jb=&LICEH.
2 SEAME ZHMAIEI2IEEAN (International Laboratory Accreditation Cooperation) A SQIEEH
(Mutua ecognition Arrangement) 0 Het sizol N (KO 5 Ssog= 2
(Mutual R t A t)ol AEst 820X I 2(KOLAS)2 R E Zoigt2 20t0l

(=]

ANEZDLICH

i
H
o
93
]
ro
o2

o

H

Y

x

0;

i

o

(]

Z

0gk

e

4J

2FAITOP-12-01-01(1)




the way to {rust / r .f/
/

HdHMPS ¢ CT22-112442K

7. NEZE
1) JdtAS 225 (250A 75T)

NEa= LI e NCER! oD e
ew o 75
|89 erxiE w0 268
|y= /(1) ] 83 ;
|SNE8[BTEEE : 20 C] W/imK) | (1) 0.032
|g2dEg(8aes : 10 T W/mK) | (1) | 0.040
| g2 == 25 i Ly 409
¥ INTg AEM . Board 75 mm
#OABES
A BHSE BFA HAT QHES FHIY 73
[ DEJ UL,
1-01(1)

& 2M01X = 2MHI0IX|




6426-0924-8223-9177

Jﬂﬂﬁu«~xmaukh

;

W,
SN

.

|

s,
el

g

oy

T
Yoyt

1. N0 :  CT22-112442E
2. Client
O Name :  Saint-Gobain Isover Korea
O Address : 70, Bugokgongdan 1-gil, Songak-eup, Dangjin-si, Chungcheongnam-do, Korea
3. Date of Test | 2022.11.28 ~ 2023.02, 15
4, Use of Report @ Quality Control
5. Test Sample : Glass wool Thermal insulation mould (250A 75T)
6. Test Method
(1) KS L 9102:2014

‘:_A-ffirmat W | Tested By ﬁ. Al '“F' .Technic,al Manager . 4“ jn 4];

Name : Soon Hyun, Lim Name : JUN SIK SEO

| This report is related with KOLAS and KS Q 150/1EC 17025.

{Our report apply only to the standards or procedures identified and to the sample(s) tested unless otherwise specified. The test
|results are not indicative of representative of the qualities of the fot from which the sample was taken or of apparently|
identical or similar products. The results of using only a portion of this report cannot be guaranteed. The authenticity of this

The above test report provides test result(s) under the scope accredited by Korea Laboratory
Accreditation Scheme (KOLAS), which signed the |LAC-MRA.

2023.02. 15

Korea Conformity Laboratories President Jo, Yung Tae % /c,,,;,
Accredited by KOLAS, Republic of KOREA ;

Result Inquiry : 73, Yangcheong 3-gi|,Ochang-eup,Cheongwon-Gu,Cheongju-Si,Chungbuk,Korea 82-43-210-8932
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No : CT22-112442E

7. Test Results
1) Glass wool Thermal insulation mould (250A 75T)

Test Item(s) Unit lelint)d Test Results Remark Loc.

AN G S 75

| Inner diameter of the mould i v S 268

| density | kg/m (1 83

' Thermal Conductivity ' ek i A
| Mean temperature : 20 C] W/(m:K) ‘ (1 0.032

| Thermal Conductivity . i g

| [Mean temperature : 70 T Witm ) ; (n | O-1A0

| Thermal Shrinkage Il i ! 409

% Thermal condudtivity specimen ©  Board 75 mm
# Locat ion
A 73, Yangcheong 3-gil,Ochang-gup,Cheongwon—Gu, Cheongju-Si , Chungbuk Korea
= Erid of Report ——e-
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